1023e fel control handle
Results 1 to 3 of 3
Like Tree5Likes
  • 1 Post By Kennyd
  • 4 Post By Gizmo2

Thread: 1023e fel control handle

  1. Top | #1

    Join Date
    Sep 2016
    Last Online
    09-30-2016 @ 09:34 PM
    Location
    Telford, PA
    Posts
    2
    Thanks
    0
    Thanked 0 Times in 0 Posts

    1023e fel control handle

    Hi all. New user here! I got my 1023E back in May and have about 36hrs on it now. Everything is going great. The other day I was doing a job moving dirt and the control handle to raise and lower the loader got loose. I turned it clockwise to tighten it but now it is in a different position. I am wondering if there is a nut on the bottom of the handle to tighten it so I can put it in any position or if the bottom of the handle is threaded and screws directly into the hydraulic control valve. I kind of don't like where the position is right now because it is too far to the right. I am hoping it does not screw directly into the control valve because I would think that means that the bottom portion of the threads are now stripped. I did not try to unscrew it or do anything to fix it until I look into it first. Thanks in advance!

  2. Remove Advertisements
    GreenTractorTalk.com
    Advertisements
     

  3. Top | #2
    Captain Hook Kennyd's Avatar
    Join Date
    Aug 2010
    Last Online
    Today @ 02:00 PM
    Location
    Westminster, MD
    Posts
    16,418
    Thanks
    5,051
    Thanked 4,081 Times in 2,547 Posts
    Yes, there is a jamb nut under the rubber boot that will allow you to position the handle in the proper place. Sorry I can't get you a picture right now, but I'm sure someone else will before the day is over.
    Gizmo2 likes this.
    Kenny

    -John Deere 3720 Deluxe Cab TLB
    FEL, MMM, Artillian 42" Forks and Modular Grapple, I-Match, Ballast Box, and lots of other STUFF.
    -John Deere 455 w/60" MMM


    Bolt on Grab Hooks and other cool stuff are now for sale!!

    Visit our YouTube Channel

    My Equipment:
    John Deere 3720 Deluxe Cab, 300cx FEL, 366 Front Blade, 59" Front Snowblower, Ballast Box
    Artillian 3K Forks, Grapple, Front-Hoe Bucket
    John Deere 455, 60" MMM

  4. Top | #3
    Senior GTT Super Slacker Gizmo2's Avatar
    Join Date
    Jan 2011
    Last Online
    Today @ 02:23 PM
    Location
    New York
    Posts
    34,451
    Thanks
    5,851
    Thanked 3,991 Times in 2,948 Posts
    Here ya go...
    #26

    Click image for larger version. 

Name:	0002601114____________A1.jpg 
Views:	9 
Size:	48.9 KB 
ID:	244538

    Dual SCV
    Cart key PART NO. PART NAME QTY SERIAL NO. REMARKS
    1 39M1709 Knob 1
    2 LVU28491 Control Lever 1 SUB FOR LVU22106
    3 R26448 O-Ring 7
    4 38H1160 Adapter Fitting 2
    5 T77613 O-Ring 7
    6 LVA17968 Oil Line 1 Flow Divider to DSCV, (SUB FOR LVA16443)
    7 LVA16446 Oil Line 1 DSCV to RCV
    8 LVA16793 Oil Line 1 DSCV to Tank
    9 14M7298 Flange Nut 5 M8
    10 38H1004 Elbow Fitting 1
    Cart key PART NO. PART NAME QTY SERIAL NO. REMARKS
    11 LVU23147 Boot 1
    12 14M7296 Flange Nut 2 M10
    13 03M7307 Bolt 2 M10 X 25
    14 40M1826 Snap Ring 4
    15 19M7867 Bolt 2
    16 LVU22908 Support 1 COUPLER
    17 LVA16843 Hyd. Quick-Connect Coupler 4
    18 W53383 Plug 1 Dust (Blue)
    W53385 Plug 1 Dust (Black)
    W53384 Plug 1 Dust (Yellow)
    Cart key PART NO. PART NAME QTY SERIAL NO. REMARKS
    W53382 Plug 1 Dust (Red)
    M132034 Plug 1 Green Male Dust
    19 LVA16846 Oil Line 1 Dump
    20 LVA16850 Oil Line 1 Lower
    21 LVA16847 Oil Line 1 Curl
    22 LVA16849 Oil Line 1 Raise
    23 LVU22817 Elbow Fitting 4 (W/O-Rings)
    24 19M7801 Bolt 3
    25 LVA19131 Manual Hydraulic Valve 1 INCLUDES LVA19158, LVA16974, LVA16975, LVA17474, LVA17475, LVA17477 AND AW34590
    26 14M7152 Nut 1 M10
    Cart key PART NO. PART NAME QTY SERIAL NO. REMARKS
    27 LVA17943 Support 1 Valve, (SUB FOR LVA16701)
    28 LVU26628 Support 1
    29 LVU26915 Bracket 1
    30 19M7660 Screw 3 M8 X 20
    31 24M7238 Washer 3 8.700 X 17 X 2 mm
    32 AW34508 Handle 1 (A)
    (A) Not Illustrated
    Keith

    JD 2320, 200CX FEL/61" bucket , 46 BH/16" bucket, Artillian Forks, 72" Snow Blade, Landscape Rake, Ballast Box, PHD,
    BX42 Chipper, XUV 560 Gator, Z915B ZTrak

  5. The Following User Says Thank You to Gizmo2 For This Useful Post:

    Kennyd (09-28-2016)

  6. Remove Advertisements
    GreenTractorTalk.com
    Advertisements
     

Bookmarks

Posting Permissions

  • You may not post new threads
  • You may not post replies
  • You may not post attachments
  • You may not edit your posts
  •